
 Remedial Design Work Plan   
 

Town of Salina Landfill 
Town of Salina, New York 

Site No. 734036 
 

CHA Project Number: 6967 

 
 
 
 

Prepared for: 
 

Town of Salina 
201 School Road 

Liverpool, NY 13088 
 

  
 
 
 

Prepared by: 
 

 
441 South Salina Street 

Syracuse, New York 13202 
Phone: (315) 471-3920 

Fax:  (315) 471-3569 
 

September 5, 2007 
 
 

K:\6967\RD\TECH\REPORTS\RD WORK PLAN\FINAL_RD_WORKPLAN.DOC

Salina Landfill  



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page ii 

 
 

CERTIFICATION 
 
I, the undersigned, certify under penalty of law, that this document and all attachments were 
prepared under my direction or supervision in accordance with a system designed to assure that 
[...]
comment to ensure that our understanding of the Towns goals for the site are 
accurate. 

 
• Next, CHA will develop two to three alternate Beneficial Reuse Plan concepts for 

review by the Town.  The alternative development strategies will, in all likelihood, 
consist of a combination of different planning alternatives combined with a menu of 
items which are programmatically required.  

 
• CHA will also develop concept level cost estimates for each development alternative. 

 
• Finally, we will present the alternatives developed by CHA to the Town and the 

NYSDEC in a narrative report which summarizes the work referenced above.  We 
will also meet with the Town to present the reuse options that we have developed for 
the site along with our recommended development alternative. 

 
4.0 CONCEPTUAL REMEDIAL DESIGN 
 
Per the NYSDEC’s March 2007 ROD for the site, the selected remedy will include the following: 
 

• Excavation of contaminated sediments in the western drainage ditch; 
• Construction of groundwater/leachate collection trenches north and south of Ley 

Creek (The northern and southern collection trenches will be approximately 2,900 
feet long and 1,260 feet long, respectively)  ;  

• Consolidation of the excavated sediments and the soils and wastes (from the 
excavation of the collection trenches) on the landfill areas;  

• Construction of 6 NYCRR Part 360 caps over the landfill areas north and south of 
Ley Creek; 



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 24 

 
 

• Lining the drainage ditches located along the northern and eastern borders of the 
Site; 

• Engineered drainage controls and fencing;  
• Installation of an on-site 150,000-gallon storage tank to hold excess water volume 

stemming from storm events; 
• Treatment of the collected contaminated groundwater/leachate at an on-Site 

treatment plant; 
• Discharge of treated effluent to Ley Creek;  
• Institutional controls (such as restrictive covenants or environmental easements) to 

prohibit residential use of site property and the installation and use of groundwater 
wells, as well as to protect and ensure the integrity of the caps, groundwater/leachate 
collection trenches, and engineered drainage controls;   

• Maintenance of the caps and groundwater/leachate collection trenches; and 
• Long-term monitoring. 

 
Figure 8 of the ROD, presented in Appendix A of this Work Plan, depicts the locations of the major 
components of this remedy.  Also presented in Appendix A is Figure 12-8 of the RI/FS, which 
shows a typical cross section of the 6 NYCRR Part 360 geomembrane cap.   
 
This section of the work plan discusses the major elements of the conceptual remedial design for the 
Town of Salina Landfill.    Many of the conceptual design components are subject to change as the 
remedial design evolves. 
 
4.1 GRADING AND FINAL COVER SYSTEM 
 
CHA will prepare a closure plan for the landfill consistent with 6 NYCRR Part 360 requirements.  It 
is assumed that standard, established technologies used for cover system design may be sufficiently 
adapted to allow for a post-closure re-use of the site.   
 
The closure plan design documents will include design drawings, a design report, and technical 
specifications.   
 
CHA’s closure design system will include the following elements: 

 
• Landfill covers system drainage elements. 

 
• A geomembrane barrier within the cover system that will also serve as a barrier to landfill 

gas from impacting post-closure construction at the site.   The interface of the cover system 



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 25 

 
 

with building foundations will be considered.  Geomembrane will be terminated along the 
right-of-way for National Grid’s gas main located near the northern limits of the proposed 
cover system.  This area will be covered with a compacted low permeability soil cover 
system. 

  
• Passive gas venting system as detailed under Task 3.2. 

 
• A Leachate Collection System as detailed under Task 3.5. 
 
• Cover system barrier protection and topsoil layers designed to be integrated into the site plan 

for post-closure construction. 
 

• An engineer’s opinion of construction costs related to the final closure cover system 
construction. 

 
CHA will develop a final set of closure plan documents based on the NYSDEC review of the closure 
plan.   
 
. 
4.2 LANDFILL GAS COLLECTION SYSTEM 
 
A passive gas collection system will be designed in accordance with 6 NYCRR Part 360 to passively 
vent landfill gas to the atmosphere.  The system will be integrated into the post-closure site 
development.  The gas venting layer will be 12 inches in thickness and have a minimum coefficient 
of permeability of 1x10-3 centimeters per second.  CHA has also assumed that the gas venting risers 
will be spaced at a maximum separation of one vent per acre in accordance with State regulations.   
 
4.3 STORMWATER CONTROLS 
 
Appropriate stormwater controls will be included in the landfill closure design.  These controls are 
anticipated to include vegetation on the landfill surface, lined drainage swales, rip-rap, diversion 
drains to reduce the potential for subsurface scouring of the landfill cap soils, etc.   
 
Because the number of acres of wetlands that will be disturbed during the closure construction have 
not yet been determined, it is unknown whether or not mitigation will be required.   
 
4.4 EROSION AND SEDIMENT CONTROLS 
 
CHA will prepare the Notice of Intent (NOI) for the SPDES Construction Activity Permit, a Storm 
Water Pollution Prevention Plan (SWPPP), and an Erosion and Sediment Control Plan (ESCP) in 



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 26 

 
 

accordance with the New York State guidelines for the Town’s use and submission to the NYSDEC. 
The temporary erosion and sediment controls are anticipated to include such items as silt fencing, 
rock check dams, turbidity curtains in Ley Creek, temporary settling basins, etc. 
 
4.5 LEACHATE COLLECTION SYSTEM 
 
A leachate collection system will be designed to intercept leachate flowing into Ley Creek from the 
landfill north and south of the creek.  It is anticipated that the system will include leachate extraction 
wells at regular intervals constructed up-gradient from an alignment of water tight sheeting. A 
header pipe and/or force main pipe system will be designed to convey leachate from each recovery 
well to the leachate treatment plant that is currently planned to be constructed at the landfill site.  
The recovery well system will be designed to develop a lineal capture zone such that a ground water 
gradient trough is developed between Ley Creek and the landfill. 
 
CHA will model projected quantities of leachate from the landfill once it is capped.  The Leachate 
Collection System will be designed using this information together with information gathered during 
previous investigations at the site.  
 
4.6 LEACHATE TREATMENT PLANT 
 
CHA will provide professional engineering services relative to the proposed Leachate Treatment 
Plant Facility, including preparation of Engineering Report and Basis of Design Report, SPDES 
permit application for discharge to Ley Creek, final design documents with plans and specifications, 
and provide bidding assistance for the proposed Town of Salina Landfill Leachate Treatment 
Facility. 
 
Design Assumptions: 
 
Based upon recent discussions with the Town of Salina, the NYSDEC and the Onondaga County 
Department of Water Environment Protection (OCDWEP), the proposed Salina Landfill Leachate 
Treatment Facility will include the following characteristics: 
 

• Average daily flow (ADF) and peak flow capacity of 60,000 gallons per day (gpd) 
• 10 extraction wells located along Ley Creek 
• Influent pump station with submersible pumps 
• 150,000 gallon equalization tank with aluminum dome cover 
• 2 air strippers to reduce toxic organic concentrations 



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 27 

 
 

• 2 sequencing batch reactor (SBR) tanks with powdered activated carbon treatment (PACT) 
• Gravity sludge thickener with aluminum dome cover 
• 2 intermediate pump stations 
• Process building containing 2 sand filters, reverse osmosis modules, belt filter press, 

dewatered sludge conveyor and storage dumpster, office, lab, rest room, electrical and 
instrumentation room, emergency generator, and maintenance shop 

• 150,000 gallon treated effluent storage tank with aluminum dome cover 
• Parshall flume for flow measurement  
• Concrete headwall for treated discharge into Ley Creek 
 

Specifically, this Leachate Treatment Facility will include the following: 
 

1. Process Building: 
• Concrete Masonry Unit (CMU) building (approximately 50 feet x 75 feet, single level, 

flat roof) to house treatment equipment   
• 2 continuously-cleaned sand filters 
• 2 reverse osmosis modules 
• ¾ meter belt filter press with sludge feed pumps and polymer feed  
• Dewatered sludge conveyor and sludge storage dumpster 
• Office space 
• Laboratory (with portable eye wash station and without hood) 
• Restroom 
• Electrical and instrumentation room 
• Emergency generator room 
• Blower room 
• Maintenance shop 
• Chemical storage room 
• Electrical components to support the process equipment and building 
• Heating/ventilation and plumbing to support the building requirements  

 
2. Influent Lift Station: 

• Duplex submersible pump station including wetwell and controls   
• Electrical components to support the pumps 
• Bioxide chemical addition facilities for odor control 

 
3. Equalization Tank 

• 150,000 gallon volume 
• Glass-fused-to-steel tank 
• Dome roof 
• High speed mixers 

 
4. Air strippers 

• 2 units 



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 28 

 
 

• Outside location 
 

5. Sequencing Batch Reactor (SBR) Tanks with PACT, consisting of the following 
components: 
• 2 cast-in-place concrete rectangular tanks with aluminum covers for odor control 
• Electrical components to support the process equipment 
• No PAC regeneration facilities 

 
6. Gravity Sludge Thickener 

• Cast-in-place concrete tank 
• Aluminum cover for odor control 

 
7. Effluent Storage Tank 

• 150,000 gallon volume 
• Glass-fused-to-steel tank 
• Dome roof 

 
8. Parshall Flume 

• Fiberglass insert set in cast-in-place concrete structure 
 

9. Concrete Headwall/Outfall 
• Located along shoreline at Ley Creek discharge point 

 
CHA will perform the following tasks relative to the remedial design for the leachate treatment 
plant: 
 

1. Engineering Report and Basis of Design Report: 
 

To more clearly establish the project design for the NYSDEC review, CHA will prepare an 

Engineering Report and Basis of Design Report.  These reports will present proposed process 

equipment and will contain figures illustrating the preliminary layout out of the unit 

processes, building locations, wastewater treatment plant (WWTP) hydraulics, tank and 

equipment configurations, and yard piping. 

The Engineering Report will contain the following: 

• Project description (written narrative) 
• Justification for proposed treatment facilities 
• Preliminary sizing calculations of treatment units 
• Hydraulic calculations 
• Process flow schematic drawing (11 x 17 format)  



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 29 

 
 

• Layout of proposed site (11 x 17 format) indicating general tank configurations, general 
equipment layout, and approximate building location 

• Construction cost estimate 
• Proposed project schedule 

 

The Basis of Design report will contain the following: 

• Final process flow schematic (11 x 17 format)  
• Layout of proposed site (11 x 17 format) 
• Final sizing of treatment units 
• Final hydraulic calculations  
• Manufacturer and equipment data  

 
A review meeting will be held with the Town and the NYSDEC at the completion of each of 

the draft reports and comments will be incorporated into the final version of the reports.   

 
2. Preliminary and Final Design 

 
CHA will provide professional engineering services to complete the preliminary and final 

design of the WWTP components outlined in the Design Assumption Section of this 

proposal.  It is assumed that Wick’s Law will apply and the following four (4) prime 

construction contracts will be included for the treatment plant: 

• General Contract  
• Electrical Contract 
• Heating, Ventilation, and Air Conditioning (HVAC) Contract 
• Plumbing Contract 

 
4.7 UTILITY INFRASTRUCTURE 
 
The proposed Leachate Treatment Plant will require a number of utilities for operation.  CHA will 
design and layout an electrical service, an emergency generator, and telephone service for the 
treatment plant.  CHA will also include a power source for mechanical and electrical equipment 
within the treatment plant, a power service for site lighting around the treatment plant, and design 
the instrument and controls for the plant.  Finally, CHA will also design and layout an electrical 
service for the Leachate Collection System as well as the instrumentation and controls for the 
collection system.   
 



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 30 

 
 

4.8 VAPOR EXTRACTION SYSTEM FOR ON-SITE STRUCTURES 
 
Because the Leachate Treatment Plant may be installed on the landfill surface, CHA has budgeted 
time to design a sub-slab depressurization system for the treatment plant.  The design drawings will 
include the following: 
 

1. Details showing the schematic layout (with dimensions) of the proposed sub-slab 
ventilation piping  

2. A cross-section of the vent piping and gravel bedding system. 
3. Detail showing the connection of the vapor barrier to the concrete foundation. 
4. An elevation view of the blower system. 

 
The project specifications are anticipated to include the following materials: 
 

1. Polyvinyl chloride (PVC) piping 
2. Sand or gravel venting layer material beneath the vapor barrier and concrete slab 
3. Geotextile fabric for separation of venting layer and subgrade material 
4. Vapor barrier material and joint sealing materials 
5. Blower system(s), including silencers, valves, knock-out drum, noise-dampening 

enclosure, and other appropriate components.  The blower system will have an 
explosion proof rating.  The required electrical service required for the blower unit 
will also be included. 

6. Gauges or other instruments (e.g. manometer) at the far reaches of the piping 
network to measure the vacuum generated beneath the slab.  If possible based upon 
the internal layout of the building, CHA will attempt to include a valve system on the 
pipe network below the slab so that each pipe run can be throttled appropriate to 
balance the vacuum levels beneath various locations beneath the slab. 

 
4.9 DESIGN SEQUENCE 
 
For tasks 4.1 through 4.8, the design will be completed in four phases: at 30%, 60%, 90% and 100%. 
The deliverables for each phase are outline below. 
 
4.9.1 Preliminary Design (30%) 
 
Based upon approval of the Engineering Report and Basis of Design Report, CHA will embark on 
the preliminary design phase. The preliminary design submission will be at approximately the 30% 
complete phase and will include: 

• Preliminary grading 
• Preliminary stormwater features 



 

Remedial Design Work Plan & Conceptual Design  Town of Salina Landfill 
CHA Project No.6967  Page 31 

 
 

• Preliminary utility layout 
• Preliminary layout of leachate collection trench 
• Tank configurations, equipment layout, building locations and preliminary floor plans 
• Final hydraulic profile 
• Final process flow schematic  